
Group: 8LD
Engine: 8LD 665-2   Drawing: G

COOLING SYSTEM

POS. CODE DESCRIPTION Qty

  1 4776.086 gasket 1
  2 1770.002 bolt M 8 X 1,25 X 16 1
  3 7565.007 washer diam. 8 1
  4 7565.004 washer diam. 6 2
  5 1760.003 bolt M 6 X 1 X 12 2
  6 «–––––» shroud 0
  7 5066.010 airtight plate 1
  8 3240.003 nut M 4 2
  9 7625.052 washer 1
 10 2183.050 hinge link 1
 11 9245.066 screw stay 1
 12 «–––––» airtight plate 0
 13 9790.039 screw M 6 X 12 4
 15 7625.070 washer diam. 6 2
 16 3350.046 deflector 1
 17 2086.051 bell for blower without alternator or with 14A alternator 1
 18 7625.112 washer 1
 19 3203.015 nut 1
 20 7625.012 washer diam. 8,4 3
 21 8075.057 half-pulley 1
 22 6320.026 spacer 1,00 1
 23 3240.008 nut M 6 3
 24 7565.004 washer diam. 6 3
 25 6760.004 stud M 6 X 14 (23) 3
 26 6320.027 spacer 2,00 1
 27 3527.018 spacer 1
 28 8075.058 half-pulley 1
 29 8565.024 alternator stator 1
 29 9718.193 BLASTER 12V 14A alternator 1
 30 3002.003 ball bearing 1
 31 2200.004 key 3
 32 3450.044 spacer 1
 33 1770.009 bolt M 8 X 1,25 X 35 3
 34 3203.015 nut 1
 35 6320.025 spacer 0,50 1
 36 1760.017 bolt M 6 X 1 X 80 4
 37 7565.004 washer diam. 6 4
 38 3240.018 nut M 8 3
 39 1105.010 blower shaft 1
 40 3002.003 ball bearing 1
 41 9718.024 blaster fan 1
 42 1760.006 bolt M 6 X 1 X 20 2
 43 7625.070 washer diam. 6 2
 44 6927.023 guard 1
 45 7625.112 washer 1
 46 2440.034 belt (R.P.M.2000 >)    mm 803 1
 47 6975.095 pulley 1
 48 6780.008 stud M 8 X 20 (32) 3
 49 7565.007 washer diam. 8 3
 50 9790.039 screw M 6 X 12 4
 51 5151.017 panel 1

printed by LOMBARDINI:   28/03/2018  -      1



Engine: 8LD 665-2  Drawing: G

printed by LOMBARDINI:   28/03/2018


